ORIGINAL ARTICLE



A 10-year retrospective observational study on the utility and prescription standards of dexamethasone in pediatric neuro-oncosurgery in a tertiary care center

Anutra Chumbala Na Ayudhaya¹ · Scott R. Morrison² · Chandrasekaran Kaliaperumal³ · Pasquale Gallo³

Received: 23 August 2021 / Accepted: 20 May 2022 / Published online: 8 June 2022 © The Author(s) 2022

Abstract

Object This study aimed to retrospectively assess dexamethasone utility in pediatric CNS tumor patients over a 10-year period, to better understand dosing variability, and highlight optimal practice.

Methods All pediatric CNS tumor cases managed operatively for a 10-year period at a single center were reviewed. Information was gathered on demographics, dexamethasone doses, course durations, weaning regimes, PPI co-prescription, adverse events, and route of administration. Comparison within these groups was analyzed through use of statistical testing.

Results One hundred twenty-seven patients received 193 dexamethasone courses. Median age was 7 years, with a median weight of 27.9 kg. Most common tumor type was astrocytoma (24.8%). Median daily dose was 8 mg, with twice-daily dosing most common. Median course duration was 8 days, ranging from 1 to 1103 days. Median weaning duration was 11.5 days. Daily dose was not correlated with patient weight and the median daily dose per kg was 0.2319 mg/kg. Incidence of adverse effects was 14.5% across all course lengths, with weight gain most common. The short-term course duration (<14 days) had the lowest adverse event incidence, with direct correlation between course length and adverse effects. No relationship was noted between adverse effects incidence and administration route (intravenous compared to oral). 64.2% of patients received concurrent PPI with 35.8% receiving no PPI, with 1 gastrointestinal side effect noted in the PPI-receiving population.

Conclusions Large variation was seen in practice, with prescriptions appearing based on clinician preference and symptom severity rather than patient age or weight. Future guidelines should consider lower dose regimens than are currently presented with less frequent dosing as these may benefit quality of life. Weaning period can be relatively rapid for most patients, taking place in 2–3 days. PPI co-prescription does not seem to add significant benefit. We recommend using a standardized guideline of 0.2 mg/kg/day (max 8 mg/day) given OD or BD, with PPI cover where necessary. For acute presentations, we recommend limiting dexamethasone treatment to <14 days. These recommendations can be adjusted for individual cases to yield optimal results.

Keywords Dexamethasone · Pediatric · Neurosurgery · Oncology · CNS tumors · Guidelines · Standardization

A. C. was the primary author on this work.

Anutra Chumbala Na Ayudhaya natchumbala@gmail.com

¹ The University of Edinburgh Medical School, Edinburgh, Scotland

- ² NHS Lothian, Edinburgh, Scotland
- ³ Consultant Adult and Paediatric Neurosurgeon, Department of Clinical Neuroscience, NHS Lothian, Edinburgh, Scotland

Introduction

Central nervous system (CNS) tumors are the most common solid tumor in the pediatric population and the second commonest cause of cancer in patients 0-19 years of age [1-3]. These tumors unfortunately still represent the most common cause of cancer-related death in children, with a 5-year mortality of 30% [1, 4].

CNS tumors have heterogeneous symptomatology due to raised intracranial pressure exerted by the mass effect of the tumor, and tumor-related vasogenic edema [5, 6].

Neurosurgical tumor resection represents the primary management modality for curative treatment [7]. However, tumor resection is not always possible. For these patients, and for those awaiting surgery, effective symptomatic treatment is vital. Corticosteroids have been the cornerstone treatment for symptomatic management in cerebral tumors since their benefits were first noted in 1957 [8]. Dexamethasone is the principal corticosteroid in this role [9, 10]. Dexamethasone's benefits are not purely symptomatic and have been shown in certain cases to extend lifespan [11]. However, dexamethasone use comes with numerous side effects, including Cushing's syndrome, gastrointestinal (GI) problems, anxiety, mood disorders, and bone formation disruption [12–15].

These side effects are reported to be dose-dependent in both severity and frequency [9, 16, 17]. Furthermore, dexamethasone has to be carefully weaned to prevent acute adrenal insufficiency crisis or withdrawal syndromes [18]. Dosing recommendations for adults have been proposed [9, 19]. However, there is a paucity of evidence regarding appropriate prescription practices for children, with the BNFc only advising in life-threatening cerebral edema [19–21].

Dexamethasone dosing is therefore currently guided by the patients' clinical factors and physician judgement, resulting in disparities in treatment regimens between individual physicians and various centers [20, 21]. Guidelines for dexamethasone prescription in pediatric CNS tumor patients would hopefully allow expedited symptomatic control, with optimal dosing, balancing benefit and risk. Our team and colleagues internationally have recognized the paucity of evidence [22].

The aim was to perform a retrospective observational study assessing dexamethasone utility in pediatric CNS tumor patients in a tertiary care center over a 10-year period, to better understand dosing variability, and possibly highlight optimal dosing regimens.

Methods

Patients were identified from a database of all pediatric patients undergoing CNS tumor-related neurosurgical procedures at a tertiary center within the UK between January 2011 and December 2020.

Data for each patient was retrieved via a local electronic patient record system. Demographic factors of age, sex, weight, and tumor type were assessed. For data analysis, patients were divided into 4 age groups (0–4, 5–9,10–14, 15+ years).

Dexamethasone doses and daily regimens were collected. Where doses had been varied, the dosing regimen maintained for the longest period was used. Dose duration was calculated from recorded dexamethasone start and end dates. Weaning regimen duration and routes of administration were also reviewed.

Adverse effects reported to be directly or likely associated with dexamethasone were reviewed and categorized.

PPI co-prescription for GI side effect mitigation was also assessed for drug, dosing, and route of administration.

Statistical significance was defined with a confidence interval of 95% (p < 0.05). All analyses were carried out on SPSS. Outliers were included in the analysis but not represented on graphs and figures for data presentation.

Results

The total number of patients reviewed was 164. One hundred and one (61.6%) were male and 63 (38.4%) were female. Thirty-seven (22.6%) patients did not receive dexamethasone and were excluded. One hundred twenty-seven (77.4%) patients received 193 courses of dexamethasone. Eighty-seven (53.0%) patients received 1 course, 25 (15.2%) received 2, 8 (4.9%) patients received 3 courses, while 7 (4.3%) patients had 4 or more courses. The median number of dexamethasone courses received was 1 [1, 1] (n = 164).

The median age of patients receiving dexamethasone was 7 years with a median weight of 27.9 kg. The most common tumor types were astrocytomas (24.8%), medulloblastomas (11.3%), and ependymomas (10.0%).

The median dexamethasone dose per single administration was 4 mg. The most common dosing regimen was twice daily (BD) making up 74.8%; the second most common was three times daily (TDS) at 12.6%, followed by once daily (OD) at 8.7%, 4 times daily (QDS) with 3.1%, and 8 times daily with 0.8%.

The median daily dose was 8 mg, ranging from 1.1 to 26.4 mg (Fig. 1). The daily dose was not seen to be correlated with patient weight. Median daily dose per kg was 0.232 mg/kg and ranged from 0.026 to 1.664 mg/kg (Fig. 1).

The median daily dose per kg for males and females were 0.232 mg/kg and 0.243 mg/kg respectively.

Dexamethasone dose per kg was significantly inversely correlated with age (p < 0.01). The age group that averaged the highest dexamethasone dose per kg was 0–4 years. This was followed by the 5–9 age group, then 10–14, and 15+ (Fig. 2). Differences between age groups were statistically significant as determined by one-way ANOVA (F(7,76)=3.187, p=0.05).

The median dexamethasone dose duration was 8 days, ranging from 1 to 1103 days. The most common duration is 3 days. No obvious trends in dose duration were noted across age groups.

44.9% of patients received intravenous (IV) dexamethasone only. 32.7% received oral (PO) dexamethasone only.



Fig. 1 Box plot representing the distribution of daily dexamethasone (DEX) doses and daily DEX dose per kg given for all patients. Daily DEX dose n=126. Daily DEX dose per kg n=115 (weight unable to be assessed in 11 cases). Outliers were not represented within

this graphic. Outliers in Daily DEX Dose category = 16, 16, 16, 16, 16, 16.5, 26.4. Outliers in Daily DEX Per KG category = 0.7186, 0.7273, 0.8000, 0.9756, 1.2500, 1.6604



Fig. 2 Bar chart representing the average daily dexamethasone (DEX) dose per kg received across different age groups. One-way ANOVA (F(7,76)=3.187, p=0.05) was utilized to show significant differences

between groups. Post-hoc Tukey test was utilized to highlight specific significant differences, represented by p < 0.05, and **p < 0.005

11.2% initially received IV dexamethasone then switched to PO. The remaining 11.2% received a complex regimen, alternating frequently between IV, PO, and nasogastric (NG) routes.

IV dexamethasone was most commonly used in young age groups and less common in older patients. In the 0–4 age group, 76.7% received IV dexamethasone as part of their administrative regimen. In the 5–9 age group, 65.7% received IV dexamethasone. In the 10–14 age group, 58.3%, and in the 15+ age group, 55.6% received IV dexamethasone during their course of treatment. PO dexamethasone was used more in older age groups but was used relatively more consistently throughout all age groups (Fig. 3).

The median weaning regimen duration was 11.5 days, ranging from 2 to 129 days. The most common weaning period was 2 days.

The overall incidence of adverse effects was 19.7% with weight gain (4.7%) being the most common. The frequency of adverse effects was directly related to the length of the course (Fig. 4).

Independent-samples *T*-test revealed the mean daily dexamethasone doses per kg were not significantly different between patients with and without adverse effects (t(113) = -114, p = 0.909). However, average dexamethasone course durations were significantly different between

patients with and without adverse effects (t(123) = 2.486, p = 0.014). The data highlighted course length was directly related to the incidence of adverse effects, with 6.3% of the short-term (<14 days) course length patients experiencing adverse effects, 23.5% of medium-term (14–30 days), and 44.8% of long-term (>30 days) patients. These groups were independently assessed with regard to dose and it was seen that the short-term mean was 0.319 mg/kg, for the medium-term it was 0.254 mg/kg, and for long-term it was 0.237 mg/kg.

The age group with the highest incidence of adverse effects was 15+at 23.8%. The 0–4 age group experienced the least side effects at 11.1%. However, the relationship between age and incidence of adverse effects was not significant (p=0.580).

There was no significant relationship between adverse effects and administration route.

64.2% of patients received PPI during their dexamethasone treatment with 35.8% not receiving any PPI. 49.7% received omeprazole. 7.8% received ranitidine. 3.1% received both omeprazole and ranitidine. 0.5% received lansoprazole and ranitidine and 3.1% received an unspecified PPI (Fig. 5).

The most common and median omeprazole dose was 20 mg. No patients in the non-PPI group experienced GI



Fig.3 Comparative bar chart representing intravenous versus oral administration routes of dexamethasone (DEX) between various age groups. Number of patients where route was able to be assessed=98.

This chart records route utilized at any time in treatment, and therefore total percentage (IV% + PO%) for each group can be > 100%



Frequency of Adverse Effects

Fig. 4 Bar chart representing the full number of courses of dexamethasone (DEX), and the frequency of associated adverse effects subdivided by treatment course length. Number of courses reviewed = 193.

side effects, with 1 patient in the PPI group experiencing GI side effects.

Discussion

There seems to be a preference for a 4 mg BD dexamethasone prescription which is in line with some of the guidelines proposed for adults [10, 23]. Regardless, the range of daily doses was wide (1.1–26.4 mg). When adjusted for weight, this wide range was still noted (0.0260–1.664 mg/kg). This may be attributed to heterogeneous symptom severity that this study was unable to assess. It should be noted that this study did not assess objective symptom relief from different doses of dexamethasone; however, in any case where the initial dose was unsatisfactory in utility, the increased dose that was seen to be effective was recorded, allowing a recording of the dose at which patients adequately responded to treatment.

Doses per kg for male and female patients were not significantly different, suggesting patient sex was not significant in determining dosing.

There was no correlation between patient weight and daily dexamethasone dose; however, dexamethasone dose per kg was negatively correlated with age, implying younger patients received higher doses relative to their body weight.

In cases where one patient experienced >1 adverse effect, both of these were recorded (i.e., Cushing's syndrome and adrenal suppression)

This could reflect clinicians prescribing fixed doses to patients of varying weights. This may be further evidenced by the fact that no correlation was noted between patient weight and daily dexamethasone dose.

These findings suggest dosing decisions may be based on clinician preference, and symptom severity, overlooking or taking into minor consideration patient weight, age, and sex. It was, however, seen that different tumor types received different dexamethasone doses for symptomatic relief, which may warrant further investigation.

The BNFc published recommendations for dexamethasone prescription for children, however, it only concerns patients with life-threatening cerebral edema [19]. It is the only guideline in wide circulation that offers any guide toward dosing of dexamethasone in these cases. It recommends an initial dose of 16.7 mg and a maintenance dose of 26.4 mg daily for 3 days for those <35 kg, and for those >35 kg, an initial dose of 20.8 mg and a maintenance regime of 39.6 mg daily for 3 days. Even though dexamethasone prescribed in this center was primarily for acutely nonlife-threatening cases of cerebral edema, the comparison was of interest. The mean doses in this study were significantly lower than recommendations for both <35 kg (p < 0.001) and >35 kg (p < 0.01). For those <35 kg, the average doses were 73.9% (n = 69) lower than the recommendation. For patients >35 kg, average doses were 80.6% (n = 46) lower.



Fig. 5 Proportional bar chart representing the full number of courses of dexamethasone (DEX), and whether a concurrent PPI was prescribed. Number of courses reviewed = 193. Number given PPI = 124 (64.2%). Number not given = 69 (35.8%). Those given PPI were

subdivided by PPI utilized. Unspecified PPI noted when PPI use recorded, but specific agent unable to be assessed, with number unspecified = 6

This is concordant with literature from the adult population, claiming lower doses of dexamethasone may be sufficient for symptomatic management of CNS tumors [10, 14, 24]. Literature also suggests less frequent dosing regimens—such as BD—may be associated with better sleep and improved quality of life, which is especially pertinent in a population where maximizing quality of life is of paramount importance [23].

There was a large variation in dexamethasone dose duration (1–1103 days). This range had a median value of 8 days, with the most common value being 3 days. This highlighted that most cases have dose durations <30 days, and those extending to the extremes of the range represent outliers who were post-operatively managed with dexamethasone for extended periods (often in palliative settings).

The most common routes of administration were IV and PO. IV routes were more commonly used for younger patients, likely illustrating the inability of younger patients to tolerate oral medications. There was no association between adverse effects and route of administration.

A wide range of weaning regimens were recorded (2-129 days). Long tapering periods were mainly used

in complex cases where dose reduction risked symptom recurrence. The most common tapering regimen was 2 days (all dexamethasone weaned over 2 days). This seems acceptable, with no serious adverse events reported. However, adult studies have shown the risk of adrenal insufficiency to be as high as 48.7% upon discontinuation of oral corticosteroids [25]. Further studies addressing this will be crucial to gain insight into ideal tapering schemes. Adult guideline recommendations have suggested a tapering regimen over a period of 2 weeks which can be extended for symptoms [10]. However, as noted in our data, courses less than 2 weeks provide optimal results with regards to incidence of adverse effects, and no weaning-related adverse effects were noted in the 2-day group, suggesting shorter weaning regimes may well be favorable in children.

No life-threatening adverse events related to dexamethasone were reported. The side effects observed were in keeping with common adverse effects reported in the literature, with weight gain being the most common [14, 23]. Although, the incidence of these was lower than those reported by other authors [12, 26]. The mean dexamethasone dose per kg for patients with and without adverse effects was not significantly different (P=0.909), implying the incidence of adverse effects was not dose-dependent, contrasting existing literature [9, 10, 16, 17]. Recording the incidence of adverse effects that allows for severity analysis in the future would enable a more accurate assessment of correlation.

The mean dose durations for patients with and without adverse effects were significantly different (p=0.014), showing the incidence of adverse effects to be dependent on dose duration. This agrees with existing literature, and further highlights the importance of minimizing course duration and redundant dexamethasone prescription [12, 14, 24, 27]. The group receiving <14 days of dexamethasone (including the weaning period) had, by far, the lowest incidence of adverse effects. This was assessed in the context of dose and it was seen that the patient group on short-term (<14 days) courses of dexamethasone received the highest dose/kg. This seems to further highlight that the length of the course is more significant in the context of adverse events than the dose (especially in those using dexamethasone for <31 days).

Despite older patients receiving lower dexamethasone doses per kg, the incidence of adverse effects was higher, likely reflecting the ability of older patients to better report side effects. This should be taken account of, as it highlights the importance of screening adverse events in younger patients.

There was no significant relationship between the incidence of adverse effects and the route of dexamethasone administration. Appearing to highlight that the ideal route of administration would be one that the patient tolerates best. In the future, it would be useful to assess if different routes of administration are associated with greater symptomatic relief.

Current guidelines in adults do not advise PPI coprescription [28, 29]. Some authors suggest routine coprescription is not required due to the low incidence of GI side effects (0.4–1.8%) [30]. Many adverse effects of PPIs on the gut microbiome, immune function, and bone fractures have been noted in the pediatric population; however, these are relatively rare [31]. In this study, PPIs were co-prescribed to 64.2% of patients. The low incidence of GI side effects in this patient group is positive, but with the only GI side effect identified in the patient group prescribed PPIs, it does appear to agree with the adult guidelines. Further large-scale studies would be ideal to assess the value of PPIs in these patients. It should be noted that a small group of patients were prescribed ranitidine which has been withdrawn under advice from the Royal College of Pediatrics and Child Health (RCPCH) due to the presence of NMDA [32].

One study highlighted 80% of sampled institutions in Canada lacked formal guidelines, leading to large discrepancies in prescription practices, and this lack of guidelines has been noted elsewhere for many years [20, 21]. Lack of standardization between centers and clinicians may be leading to variable time to effective treatment, increased risk of adverse effects, and suboptimal symptom control. Formulation of standardized guidelines would represent a step toward more reproducible, easily understood, and safe pediatric CNS tumor management.

Current recommendations from BNFc only reference life-threatening cases of cerebral edema, and moreover, they divide a continuous spectrum of patients into only two groups based on weight. Reviewing existing evidence, and findings from this study, it seems any guidelines developed in the future should consider the following:

- Significantly lower doses are seen to be acceptable for use across all age groups, with our initial recommendation being to utilize 0.2 mg/kg/day, up to 8 mg/day, OD or BD depending on local preference. This is based on these doses providing adequate symptom relief in most patients, and (although our data did not show this) reducing any risk which may exist from higher dose regimes. These dosing regimens will require further investigation to ensure optimal dosing regimens, and of course some adjustments will be necessary in certain cases.
- 2. As has been highlighted in other studies, the length of the dexamethasone course was significant in determining the risk of adverse effects. We would advise—where possible—to utilize regimes under 14 days in length (inclusive of the weaning regime—which, if using the doses recommended above, should be 2–3 days in length). The weaning period advised here also fits with published literature on rapid weaning regimens which can be very effective with close monitoring [9].
- 3. The route of administration had no effect on adverse effects, and the optimal route of administration should be utilized on a patient-by-patient basis.
- 4. Based on the data in this study, the benefits of PPIs are unclear. The wider literature also demonstrates little benefit in reducing the risk of steroid gastropathy [33]. Therefore, PPI co-prescription may not always be routinely required. For those experiencing gastrointestinal side effects, prescription of PPI according to local drug policy would be acceptable. As per RCPCH guidelines, ranitidine should be avoided.
- 5. In cases where longer courses of administration are advisable, the same dosing recommendations would be advised initially, but reaching the lowest effective dose for extended periods would be optimal.

This study highlighted route of dexamethasone administration appears to have no effect on the incidence of adverse effects. Removing concern that the increased bioavailability of IV dexamethasone versus oral preparations may increase the risk of adverse effects [34]. This result does require further validation.

For a number of patients, certain information was unobtainable. This limited inclusion of patients in data analysis. Due to the retrospective nature of this study, certain data points were unable to be assessed due to a lack of formal data collection in specific areas. For example, adverse effects were treated as categorical variables, and the severity of these side effects was not assessed. Furthermore, the degree of symptomatic relief achieved and its effects on patient outcomes could not be assessed.

A multi-center prospective observational study would provide higher quality evidence with a broader scope of analysis and would also allow evidenced guideline development, through discussion between multiple clinicians in both neurosurgery and neuro-oncology.

Conclusions

Dexamethasone was well tolerated and the doses used in this center were considerably lower than the doses recommended by the BNFC. Prescribing practices have been based on clinician preference and symptom severity rather on patient age or weight. Incidence of dexamethasone-associated adverse effects was related to dexamethasone course duration. PPI co-prescription does not seem to add significant benefits. The findings of this study highlight variability in practice and the necessity of implementing uniform dosing protocols to standardize treatment.

Given the heterogeneous nature of pediatric neuro-oncology, individually tailored therapy regimes may be necessary. As a starting point, we recommend using a standardized guideline of 0.2 mg/kg/day (max 8 mg/day) given OD or BD, with PPI cover where necessary. For acute presentations, we recommend limiting dexamethasone treatment to < 14 days. These recommendations can be adjusted for individual cases to yield optimal results.

Declarations

Conflict of interest No conflicts of interest are declared for any of the authors.

Open Access This article is licensed under a Creative Commons Attribution 4.0 International License, which permits use, sharing, adaptation, distribution and reproduction in any medium or format, as long as you give appropriate credit to the original author(s) and the source, provide a link to the Creative Commons licence, and indicate if changes were made. The images or other third party material in this article are included in the article's Creative Commons licence, unless indicated

otherwise in a credit line to the material. If material is not included in the article's Creative Commons licence and your intended use is not permitted by statutory regulation or exceeds the permitted use, you will need to obtain permission directly from the copyright holder. To view a copy of this licence, visit http://creativecommons.org/licenses/by/4.0/.

References

- Johnson K, Cullen J, Barnholtz-Sloan J, Ostrom Q, Langer C, Turner M et al (2014) Childhood brain tumor epidemiology: a brain tumor epidemiology consortium review. Cancer Epidemiol Biomarkers Prev 23(12):2716–2736
- Bleyer W (1999) Epidemiologic impact of children with brain tumors. Child Nerv Syst 15(11–12):758–763
- Steliarova-Foucher E, Colombet M, Ries L, Moreno F, Dolya A, Bray F et al (2017) International incidence of childhood cancer, 2001–10: a population-based registry study. Lancet Oncol 18(6):719–731
- Jagt-van KC, van de Wetering M, Schouten-van Meeteren A (2015) The timing, duration, and management of symptoms of children with an incurable brain tumor: a retrospective study of the palliative phase. Neurooncol Pract. 2(2):70–77
- Wilne S, Collier J, Kennedy C, Koller K, Grundy R, Walker D (2007) Presentation of childhood CNS tumours: a systematic review and meta-analysis. Lancet Oncol 8(8):685–695
- Esquenazi Y, Lo V, Lee K (2016) Critical care management of cerebral edema in brain tumors. J Intensive Care Med 32(1):15–24
- Karajannis M, Allen J, Newcomb E (2008) Treatment of pediatric brain tumors. J Cell Physiol 217(3):584–589
- Kofman S, Garvin JS, Nagamani D (1957) Treatment of cerebral metastases from breast carcinoma with prednisolone. JAMA 163(16):1473–1476
- Kostaras X, Cusano F, Kline G, Roa W, Easaw J (2014) Use of dexamethasone in patients with high-grade glioma: a clinical practice guideline. Curr Oncol 21(3):493–503
- Ryken T, McDermott M, Robinson P, Ammirati M, Andrews D, Asher A et al (2009) The role of steroids in the management of brain metastases: a systematic review and evidence-based clinical practice guideline. J Neurooncol 96(1):103–114
- Cenciarini M, Valentino M, Belia S, Sforna L, Rosa P, Ronchetti S et al (2019) Dexamethasone in glioblastoma multiforme therapy: mechanisms and controversies. Front Mol Neurosci 12(65):1–13
- Hempen C, Weiss E, Hess C (2002) Dexamethasone treatment in patients with brain metastases and primary brain tumors: do the benefits outweigh the side-effects? Support Care Cancer 10(4):322–328
- Polderman J, Farhang-Razi V, Van Dieren S, Kranke P, DeVries J, Hollmann M et al (2018) Adverse side effects of dexamethasone in surgical patients. Cochrane Database Syst Rev 8(8):CD011940
- Jessurun C, Hulsbergen A, Cho L, Aglio L, Nandoe TR, Broekman M (2019) Evidence-based dexamethasone dosing in malignant brain tumors: what do we really know? J Neurooncol 144(2):249–264
- Mushtaq T, Ahmed S (2002) The impact of corticosteroids on growth and bone health. Arch Dis Child 87(2):93–96
- Walsh L, Wong C, Osborne J, Cooper S, Lewis S, Pringle M et al (2001) Adverse effects of oral corticosteroids in relation to dose in patients with lung disease. Thorax 56(4):279–284
- Saag K, Koehnke R, Caldwell J, Brasington R, Burmeister L, Zimmerman B et al (1994) Low dose long-term corticosteroid therapy in rheumatoid arthritis: an analysis of serious adverse events. Am J Med 96(2):115–123

- Nicolaides NC, Pavlaki AN, Alexandra M, Chrousos GP, Feingold KR, Anawalt B et al (2018) Endotext [Internet]: Glucocorticoid therapy and adrenal suppression. Available from: https://www. endotext.org/. Accessed 25 Feb 2021
- Joint Formulary Committee (2020) British National Formulary for Children. Available from: https://bnfc.nice.org.uk/. Accessed 26 Feb 2021
- Glaser AW, Buxton N, Walker D (1997) Corticosteroids in the management of central nervous system tumours. Arch Dis Child 76:76–78
- Curry S, Dutton J, Awrey S, Bouffet E, Bartels U (2018) Dexamethasone dosing in children with brain tumours: an unresolved problem. Paper presented at: Paediatric Blood and Cancer. Conference: 50th Congress of the International Society of Paediatric Oncology, SIOP 2018; Kyoto Japan. John Wiley and Sons Inc. pp s501
- Morrison SR, Kaliaperumal C (2021) Letter to the Editor: Standardization of dexamethasone utility in pediatric neurooncosurgery. J Neurosurg Pediatr. Available from: https://thejns. org/pediatrics/view/journals/j-neurosurg-pediatr/aop/article-10. 3171-2020.11.PEDS20842/article-10.3171-2020.11.PEDS20842. xml. Accessed 26 Feb 2021
- Lim-Fat M, Bi W, Lo J, Lee E, Ahluwalia M, Batchelor T (2019) Letter: When less is more: dexamethasone dosing for brain tumors. Neurosurgery 85(3):E607–E608
- 24. Vecht C, Hovestadt A, Verbiest H, van Vliet J, van Putten W (1994) Dose-effect relationship of dexamethasone on Karnofsky performance in metastatic brain tumors: a randomized study of doses of 4, 8, and 16 mg per day. Neurology 44(4):675–675
- Broersen L, Pereira A, Jørgensen J, Dekkers O (2015) Adrenal insufficiency in corticosteroids use: systematic review and metaanalysis. JCEM 100(6):2171–2180
- Roth P, Happold C, Weller M (2014) Corticosteroid use in neurooncology: an update. Neurooncol Pract 2(1):6–12

- Nguyen J, Caissie A, Zhang L, Zeng L, Dennis K, Holden L et al (2012) Dexamethasone toxicity and quality of life in patients with brain metastases following palliative whole-brain radiotherapy. J Radiat Oncol 2(4):435–443
- Ryken T, Kuo J, Prabhu R, Sherman J, Kalkanis S, Olson J (2019) Congress of neurological surgeons systematic review and evidence-based guidelines on the role of steroids in the treatment of adults with metastatic brain tumors. Neurosurgery 84(3):E189–E191
- 29. Chang S, Messersmith H, Ahluwalia M, Andrews D, Brastianos P, Gaspar L et al (2019) Anticonvulsant prophylaxis and steroid use in adults with metastatic brain tumors: summary of SNO and ASCO endorsement of the Congress of Neurological Surgeons guidelines. Neuro Oncol 21(4):424–427
- Dorlo T, Jager N, Beijnen J, Schellens J (2013) Concomitant use of proton pump inhibitors and systemic corticosteroids. Ned Tijdschr Geneeskd 157(19):A5540
- 31. Pasman E, Ong B, Witmer C, Nylund C (2020) Proton pump inhibitors in children: the good, the bad, and the ugly. Curr Allergy Asthma Rep 20(8):39
- Royal College of Paediatrics and Child Health (2021) Medicine safety alert – ranitidine (withdrawn). Available from: https://www. rcpch.ac.uk/news-events/news/medicine-safety-alert-ranitidinewithdrawn. Accessed 28 Feb 2021
- Marchetti F, Gerarduzzi T, Ventura A (2003) Proton pump inhibitors in children: a review. Dig Liver Dis 35(10):738–746
- Duggan D, Yeh K, Matalia N, Ditzler C, McMahon F (1975) Bioavailability of oral dexamethasone. Clin Pharmacol Ther 18(2):205–209

Publisher's Note Springer Nature remains neutral with regard to jurisdictional claims in published maps and institutional affiliations.